
C2PC Cross Reference Table for FCC ID: ALH443801 

 

Test 

Description 

FCC Part 

Section(s) 

Original 

Report Page 

C2PC  

Report Page 

(06/10/2014) 

C2PC  

Report Page 

(02/18/2015) 

Test 

Condition 

Test 

Result 

Carrier RF 

Output 

Power 

§2.1046, 

§22.565, 

§74.461,  

§90.205(i) 

Page 8 - Page 8 

Conducted 

PASS 

Unwanted 

Emissions 

§2.1051, 

§2.1057, 

§22.359, 

§74.462(c), 

§74.535,  

§90.210 

Page 9 - 15 - Page 9 - 12 PASS 

Carrier 

Frequency 

Stability 

§2.1055, 

§22.355, 

§74.464, 

§90.213 

Page 34 - - PASS 

Audio 

Frequency 

Response 

§2.1047(a), 

§90.242(b)(8) 
Page 32 - - PASS 

Audio Low 

Pass Filter 

§2.1047(a),  

§90.242(b)(8) 
Page 31 - - PASS 

Modulation 

Limiting 

§2.1047(b), 

§74.463,  

§90.210 

Page 33 - - PASS 

Transient 

Frequency 

Behavior 

§74.462(c), 

§90.214 
Page 29 – 30 - Page 23 – 24 PASS 

 

 

 

 

 

 

 



Test 

Description 

FCC Part 

Section(s) 

Original 

Report Page 

C2PC  

Report Page 

(06/10/2014) 

C2PC  

Report Page 

(02/18/2015) 

Test 

Condition 

Test 

Result 

Emission 

Mask 

§2.1049, 

§22.359, 

§74.462(c), 

§74.535, 

§90.210 

Page 19 - 28 - Page 13 - 22 Conducted PASS 

Field Strength 

of Spurious 

Radiation 

§2.1051, 

§2.1053, 

§2.1057, 

§22.359, 

§74.462(c), 

§74.535,  

§90.210 

Page 16 - 18 Page 8 - 10 - Radiated PASS 

Necessary 

Bandwidth 
§2.202(g) Page 35 - 36 - Page 25 - 26 - - 

Note: 

1. Original Report :  

- FCC ID : ALH443801 

- Test Report No. : p1390004_FCC_Part90_Rev 1.0 

 

2. Class II permissive change :  

- Test Report No. : p1410015_FCC_Part90_Rev 2.0 

- Final Action Date : 06/10/2014 

- Changed the Antenna, Battery and Accessory : 

• Add KRA-42M - UHF Stubby Antenna (440-490M) 

• Add KRA-42M3 - UHF Stubby Antenna (400-450M) 

• Add KRA-23M - UHF Low Profile Helical Antenna (440-490M) 

• Add KRA-23M3 - UHF Low Profile Helical Antenna (400-450) 

• Add KNB-69L - Li-ion Battery 

• Add KNB-29N - NI-MH Battery 

• Add KMC-21 - Compact Low-Profile Speaker Microphone 

• Add KEP-2 - 2.5mm Earphone Kit 

• Add KHS-10-BH – Heavy-duty noise reduction behind-the-headset w/ noise cancelling 

boom mic & in-line PTT 

• Add KHS-10-OH – Heavy-duty noise reduction over-the-headset w/ noise cancelling 

boom mic & in-line PTT 

• Add KHS-7 – Single Muff Headset 



• Add KHS-7A – Single Muff Headset w/ In-Line PTT 

• Add KHS-8BL – 2-Wire Pal Mic. w/ Earphone 

• Add KHS-9BL – 3-Wire Lapel Mic. w/ Earphone 

• Add KHS-22 – Behind-the-Head Lightweight 

• Add KHS-23 – 2-Wire Earbud Clip and PTT Palm Mic. 

• Add KHS-25 – D-Ring Ear Hanger w/ PTT & Boom Mic. 

 

3. Class II permissive change :  

- Test Report No. : p14b0028_FCC_Part90_Rev 2.0 

- Final Action Date : 02/18/2015 

- Added the Emission Designator : 16K0F3E, 8K30F1E, 8K30F1D, 8K30F7W 


